

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2023-03-23 08:01:55

Date of Next Testing: 2026-03-22 08:01:55

Product Name: **Copper(I) bromide**

CAS Number: 7787-70-4

Specifications &amp; Purity: 98%

Lot #: C2318939

SKU #: **C434113****Analysis: 203014**

Parameter	Limit Values	Result
Purity(Based On Trace Metals Analysis)	98-100 (%)	99.19%
Appearance(C434113)	White to Light yellow to Green powder to crystal	white to light yellow to green powder to crystal
ICP: Confirms Cu Components	Confirmed	Confirmed
X-Ray Diffraction	Conforms to Structure	Conforms to Structure

John Su  
QA & QC Manager